
950 SUPERMOTO BLACK 2006 <2006><US><9875F2>
INSTRUMENTS / LOCK SYSTEM

2789

Pos Part Number Description Additional Text Quantity

1 62514061000 SPEEDOMETER BRACKET 05 1.00

2 62514062000 MASK BRACKET L/S 05 1.00

3 62514063000 MASK BRACKET R/S 05 1.00

4 0016050121 SCREW FOR PLASTIC 50X12 BLACK 6.00

5 58214069051 rubber grommet 16x10.8x3 7.00

6 0021050003 washer DIN 9021 A - 5.3 3.00

7 0985050003 Self locking nut DIN 985 M5 3.00

9 61014069000 DIGITAL SPEEDOMETER 05 1.00

10* 62514068100 SPEEDOMETER SENSOR 06 1.00

11 0084040083 CYL.HEAD SCREW DIN0084-M 4X8 A 2.00

13 62514064000 MASK SUPPORT BOTTOM 05 1.00

14 0984060163 AH SCREW DIN6912-M 6X16 WITH LOW HEAD 2.00

15 60039030000 VIBRATION DAMPER DIGITALBOX 03 2.00

16 58411066100 IGNITION LOCK 99 3 SWITCH POSITIONS 1.00



17 62511066044 LOCK SYSTEM 05 1.00

18 60011064000 TAMPERPROOF SCREW F. IGN. LOCK 1.00

19 40011166100 KEY BLANK LC4/DUKE/LC8 1.00

20 60014068000 DAMPING RING TACHOMETER 03 1.00

21 0081050181 SCREW FOR PLASTIC K50X18 T20 300 TPI Erzbergrodeo 2.00

22 0984060252 AH SCREW DIN6912 M6X25 2.00

23 60008045000 SPECIAL WASHER D=16,5MM 03 2.00

24 62514037000 SPACER BUSHING 6,2X7,5X10,3 05 2.00
* = New part


